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1 Duty Cycle
Duty Cycle (2412 MHz; b-mode [2MBps] (20 dBm); 20 MHz)

Test Report 23-1-0035501T001a-C02-

Al

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Gated RMS Limit Max Gated EIRP DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 13.2 30.0 13.2 46.132 | PASS
Gated Trace
35T
30
20T
5 101 :
he} 4
2 1
9 10+ 13.197dBEl
20T
0 0.1 02 0,3
Timein s
—— GQGated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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RF output power (2437 MHz; b-mode [2MBps] (20 dBm); 20 MHz)

Test Report 23-1-0035501T001a-C02-

Al

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Gated RMS Limit Max Gated EIRP DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 12.9 30.0 12.9 46.162 | PASS
Gated Trace
35T
30
201
DE: 10T = : - — :
° 1
2 1
9 10+ 12.897 dBEl
20T
0 0.1 02 0,3 04
Timein s
—— GQGated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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Duty Cycle (2462 MHz; b-mode [2MBps] (20 dBm); 20 MHz)

Test Report 23-1-0035501T001a-C02-

Al

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Gated RMS Limit Max Gated EIRP DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 12.9 30.0 12.9 46.151 | PASS
Gated Trace
35T
30
201
nE: 10T S i e
© =4
3 1ol 12.895 dBnj
20T
0 0.1 0,2 0,3 0.4
Timein s
—— GQGated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps

TR23-1-0035501T001a-C02-Al

5/164



cetecom

advanced

Test Report 23-1-0035501T001a-C02-

Al

Duty Cycle (2412 MHz; g-mode [6MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Gated RMS Limit Max Gated EIRP DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 11.8 30.0 11.8 41.258 | PASS
Gated Trace
35T
30
201
& 101 —
© =4
§ 10“ 11.793dBr_rL
20T
0 50 100 150 200 250 300 350
Time in ms
—— Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps

TR23-1-0035501T001a-C02-Al

6/164



cetecom

advanced

Duty Cycle (2437 MHz; g-mode [6MBps] (20 dBm); 20 MHz)

Test Report 23-1-0035501T001a-C02-

Al

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Gated RMS Limit Max Gated EIRP DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 114 30.0 114 41.252 | PASS
Gated Trace
35T
30
201
nE: 10+ e P
© =4
§ 10“ 1L446daj
20T
0 50 100 150 200 250 300 350
Time in ms
—— Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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Test Report 23-1-0035501T001a-C02-

Al

Duty Cycle (2462 MHz; g-mode [6MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Gated RMS Limit Max Gated EIRP DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 11.3 30.0 11.3 41.310 | PASS
Gated Trace
35T
30
201
& 10+
© =4
3 ol 11.299 dBn
20T
0 50 100 150 200 250 300 350
Time in ms
—— GQGated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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Duty Cycle (2412 MHz; n20-mode [MCS7] (20 dBm); 20 MHz)

Test Report 23-1-0035501T001a-C02-

Al

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

44,996

Result
DUT Frequency Gated RMS Limit Max Gated EIRP DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 9.5 30.0 9.5 4.551 | PASS
Gated Trace
35T
30
20T
& 107 -
° 1
g ok 9.473 dBr)
20T
0 5 10 15 20 25 30 35 40
Time in ms
—— Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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Duty Cycle (2437 MHz; n20-mode [MCS7] (20 dBm); 20 MHz)

Test Report 23-1-0035501T001a-C02-

Al

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Gated RMS Limit Max Gated EIRP DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 9.6 30.0 9.6 4.548 | PASS
Gated Trace
35T
30
201
nE: 1 0 Jromsmccssen s s m— I
© =4
2 1
3 04 9,565 dBnj
20T
0 5 10 15 20 25 30 35 40 44,999
Time in ms
—— GQGated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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Duty Cycle (2462 MHz; n20-mode [MCS7] (20 dBm); 20 MHz)

Test Report 23-1-0035501T001a-C02-

Al

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Gated RMS Limit Max Gated EIRP DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 9.3 30.0 9.3 4.549 | PASS
Gated Trace
35T
30
20T
& 107 - — — - -
° 1
g ok 9322 dB
20T
0 5 10 15 20 25 30 35 40
Time in ms
—— Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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Test Report 23-1-0035501T001a-C02-

2 Peak output power (Sweep)

Peak output power (Sweep) (2412 MHz; b-mode [1MBps] (20 dBm); 20 MHz)

Al

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 15.5 30.0 | PASS
Peak Power
£
)
°
£
°©
>
)
4

2337 2360 2380 2400 2420
Frequency in MHz
—— Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 [ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; b-mode [1MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 15.6 30.0 | PASS
Peak Power
S
i)
©
£
°
>
)
-

2362 2380 2400 2420 2440 2460 2480 2500 2512

Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.20 dB 0.50 dB
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Peak output power (Sweep) (2462 MHz; b-mode [1MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 15.2 30.0 | PASS
Peak Power
S
i)
©
£
°
>
)
-

2387 2400

2420

2440 2460

Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.06 dB 0.50 dB
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Peak output power (Sweep) (2412 MHz; b-mode [2MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 15.6 30.0 | PASS
Peak Power
S
i)
©
£
°
>
)
-

2337 2360 2380 2400 2420 2440

Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 [ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.18dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; b-mode [2MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 15.7 30.0 | PASS
Peak Power
S
i)
©
£
°
>
)
-

2362 2380 2400 2420 2440 2460 2480 2500 2512

Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 [ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.50 dB
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Peak output power (Sweep) (2462 MHz; b-mode [2MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 15.3 30.0 | PASS
Peak Power
S
i)
©
£
°
>
)
-

2387 2400

2420

2440 2460

Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 [ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.21dB 0.50 dB
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Peak output power (Sweep) (2412 MHz; b-mode [5.5MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 14.7 30.0 | PASS
Peak Power
S
i)
©
£
°
>
)
-

2337 2360 2380 2400 2420 2440

Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.13dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; b-mode [5.5MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 14.8 30.0 | PASS
Peak Power
S
i)
©
£
°
>
)
-

2362 2380 2400 2420 2440 2460 2480 2500 2512

Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.11dB 0.50 dB
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Peak output power (Sweep) (2462 MHz; b-mode [5.5MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 14.4 30.0 | PASS
Peak Power
S
i)
©
£
°
>
)
-

2387 2400

2420

2440 2460

Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 [ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
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Peak output power (Sweep) (2412 MHz; b-mode [11MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 15.6 30.0 | PASS
Peak Power
S
i)
©
£
°
>
)
-

2337 2360 2380 2400 2420 2440

Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 [ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.17 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; b-mode [11MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 15.6 30.0 | PASS
Peak Power
S
i)
©
£
°
>
)
-

2362 2380 2400 2420 2440 2460 2480 2500 2512

Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 [ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.18dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2462 MHz; b-mode [11MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 15.2 30.0 | PASS
Peak Power
S
i)
©
£
°
>
)
-

2387 2400

2420

2440 2460

Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 [ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.25dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2412 MHz; g-mode [6MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 20.9 30.0 | PASS
Peak Power
30T
S
i)
©
£
°
>
)
-

2360 2380 2400 2420 2440

Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB

TR23-1-0035501T001a-C02-Al 24 /164



Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2437 MHz; g-mode [6MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 19.9 30.0 | PASS
Peak Power
30T
S
i)
©
£
°
>
)
-

2400 2420 2440 2460 2480 2500 2512

2362 2380

Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 12 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.03dB 0.50 dB
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cetecom

advanced

Test Report 23-1-0035501T001a-C02-

Al

Peak output power (Sweep) (2462 MHz; g-mode [6MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 23.7 30.0 | PASS
Peak Power

40T
30T

S

i)

©

£

°

>

)

-

2387 2400

2420

2440

2460

Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.35dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2412 MHz; g-mode [9MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 21.3 30.0 | PASS
Peak Power
30T
S
i)
©
£
°
>
)
-

2360 2380 2400 2420 2440

Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 24 [/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.34dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2437 MHz; g-mode [9MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 19.8 30.0 | PASS
Peak Power
30T
S
i)
©
£
°
>
)
-

2400 2420 2440 2460 2480 2500 2512

2362 2380

Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.29dB 0.50 dB
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cetecom

advanced

Test Report 23-1-0035501T001a-C02-

Al

Peak output power (Sweep) (2462 MHz; g-mode [9MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 21.3 30.0 | PASS
Peak Power
30T
S
i)
©
£
°
>
)
-

2387 2400

2420

2440

2460

Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.43 dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2412 MHz; g-mode [12MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 19.6 30.0 | PASS
Peak Power
30T
S
i)
©
£
°
>
)
-

2360 2380 2400 2420 2440

Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.35dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2437 MHz; g-mode [12MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 19.6 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2362 2380 2400 2420 2440 2460 2480 2500 2512
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.18dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2462 MHz; g-mode [12MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 194 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2387 2400 2420 2440 2460 2480 2500 2520 2537
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.34dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2412 MHz; g-mode [18MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 20.0 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2337 2360 2380 2400 2420 2440 2460 2487
Frequency in MHz

—— Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.39 dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2437 MHz; g-mode [18MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 20.1 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2362 2380 2400 2420 2440 2460 2480 2500 2512
Frequency in MHz

—— Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.47 dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2462 MHz; g-mode [18MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 19.8 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2387 2400 2420 2440 2460 2480 2500 2520 2537
Frequency in MHz

—— Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.42 dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2412 MHz; g-mode [24MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 19.5 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2337 2360 2380 2400 2420 2440 2460 2487
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.20dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2437 MHz; g-mode [24MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 194 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2362 2380 2400 2420 2440 2460 2480 2500 2512
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.13dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2462 MHz; g-mode [24MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 19.2 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2387 2400 2420 2440 2460 2480 2500 2520 2537
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.18dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2412 MHz; g-mode [36MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 18.4 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2337 2360 2380 2400 2420 2440 2460 2487
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.01dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2437 MHz; g-mode [36MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 18.4 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2362 2380 2400 2420 2440 2460 2480 2500 2512
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.25dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2462 MHz; g-mode [36MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 18.1 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2387 2400 2420 2440 2460 2480 2500 2520 2537
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.02dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
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Peak output power (Sweep) (2412 MHz; g-mode [48MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 18.0 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2337 2360 2380 2400 2420 2440 2460 2487
Frequency in MHz

—— Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.20dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
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Peak output power (Sweep) (2437 MHz; g-mode [48MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 17.9 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2362 2380 2400 2420 2440 2460 2480 2500 2512
Frequency in MHz

—— Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.01dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
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Peak output power (Sweep) (2462 MHz; g-mode [48MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 17.7 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2387 2400 2420 2440 2460 2480 2500 2520 2537
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.24dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
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Peak output power (Sweep) (2412 MHz; g-mode [54MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 19.1 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2337 2360 2380 2400 2420 2440 2460 2487
Frequency in MHz

—— Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.47 dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
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Peak output power (Sweep) (2437 MHz; g-mode [54MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 19.0 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2362 2380 2400 2420 2440 2460 2480 2500 2512
Frequency in MHz

—— Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.21dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
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Peak output power (Sweep) (2462 MHz; g-mode [54MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 18.8 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2387 2400 2420 2440 2460 2480 2500 2520 2537
Frequency in MHz

—— Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.49 dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
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Peak output power (Sweep) (2412 MHz; n20-mode [MCS0] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 19.6 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2337 2360 2380 2400 2420 2440 2460 2487
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2437 MHz; n20-mode [MCS0] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 18.5 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2362 2380 2400 2420 2440 2460 2480 2500 2512
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.16 dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
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Peak output power (Sweep) (2462 MHz; n20-mode [MCS0] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 23.4 30.0 | PASS
Peak Power

40T
30T

S

)

°

£

©
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)

4

2387 2400 2420 2440 2460 2480 2500 2520 2537
Frequency in MHz

—— Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.25dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
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Peak output power (Sweep) (2412 MHz; n20-mode [MCS1] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 20.7 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2337 2360 2380 2400 2420 2440 2460 2487
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.34dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
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Peak output power (Sweep) (2437 MHz; n20-mode [MCS1] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 19.6 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2362 2380 2400 2420 2440 2460 2480 2500 2512
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 22 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.43dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
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Peak output power (Sweep) (2462 MHz; n20-mode [MCS1] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 19.4 30.0 | PASS
Peak Power
£
i)
©
£
°©
>
(]
-
20T
2387 2400 2420 2440 2460 2480 2500 2520 2537
Frequency in MHz
——  Connector 1 X Peak Connector 1

Peak Power 1

Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 22 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
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Peak output power (Sweep) (2412 MHz; n20-mode [MCS2] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 19.3 30.0 | PASS
Peak Power
30T
S
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4

2337 2360 2380 2400 2420 2440 2460 2487
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 21 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
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Peak output power (Sweep) (2437 MHz; n20-mode [MCS2] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 19.8 30.0 | PASS
Peak Power
30T
S
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4

2362 2380 2400 2420 2440 2460 2480 2500 2512
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.45 dB 0.50 dB
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Test Report 23-1-0035501T001a-C02-
Al

Peak output power (Sweep) (2462 MHz; n20-mode [MCS2] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 16.5 30.0 | PASS
Peak Power
£
m
°
£
2
3
20T
2387 2400 2420 2440 2460 2480 2500 2520 2537
Frequency in MHz
—— Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 15 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.25dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
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Peak output power (Sweep) (2412 MHz; n20-mode [MCS3] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 19.5 30.0 | PASS
Peak Power
30T
S
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4

2337 2360 2380 2400 2420 2440 2460 2487
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 17 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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Test Report 23-1-0035501T001a-C02-

Al

Peak output power (Sweep) (2437 MHz; n20-mode [MCS3] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 23.1 30.0 | PASS
Peak Power

40T
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2460

2362 2380 2400 2420 2440
Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.31dB 0.50 dB
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Test Report 23-1-0035501T001a-C02-
Al

Peak output power (Sweep) (2462 MHz; n20-mode [MCS3] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 17.9 30.0 | PASS
Peak Power
£
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3
20T
2387 2400 2420 2440 2460 2480 2500 2520 2537
Frequency in MHz
—— Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.26 dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2412 MHz; n20-mode [MCS4] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 20.0 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2337 2360 2380 2400 2420 2440 2460 2487
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 16 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.24dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2437 MHz; n20-mode [MCS4] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 19.5 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2362 2380 2400 2420 2440 2460 2480 2500 2512
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 25 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.15dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2462 MHz; n20-mode [MCS4] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 18.8 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2387 2400 2420 2440 2460 2480 2500 2520 2537
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 33 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.33dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2412 MHz; n20-mode [MCS5] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 16.4 30.0 | PASS
Peak Power
S
)
°
£
©
>
)
4

2337 2360 2380 2400 2420
Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.11dB 0.50 dB
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Test Report 23-1-0035501T001a-C02-

Al

Peak output power (Sweep) (2437 MHz; n20-mode [MCS5] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 23.6 30.0 | PASS
Peak Power

40T
30T

S

)

°

£

©

>

)

4

2460

2362 2380 2400 2420 2440
Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.15dB 0.50 dB
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Test Report 23-1-0035501T001a-C02-
Al

Peak output power (Sweep) (2462 MHz; n20-mode [MCS5] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 16.3 30.0 | PASS
Peak Power
£
i)
°
£
g
3
201
2387 2400 2420 2440 2460 2480 2500 2520 2537
Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.22dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2412 MHz; n20-mode [MCS6] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 17.2 30.0 | PASS
Peak Power
S
)
°
£
©
>
)
4

2337 2360 2380 2400 2420
Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 30 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.04 dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2437 MHz; n20-mode [MCS6] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 18.9 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2362 2380 2400 2420 2440 2460 2480 2500 2512
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 16 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.11dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2462 MHz; n20-mode [MCS6] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 19.1 30.0 | PASS
Peak Power
30T
S
)
°
£
©
>
)
4

2387 2400 2420 2440 2460 2480 2500 2520 2537
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 24 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.38dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2412 MHz; n20-mode [MCS7] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 17.3 30.0 | PASS
Peak Power
S
)
°
£
©
>
)
4

2337 2360 2380 2400 2420
Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.33700 GHz 2.33700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 23 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.01dB 0.50 dB
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Test Report 23-1-0035501T001a-C02-

Al

Peak output power (Sweep) (2437 MHz; n20-mode [MCS7] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 23.8 30.0 | PASS
Peak Power

40T
30T

S

)

°

£

©

>

)

4

2460

2362 2380 2400 2420 2440
Frequency in MHz
——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.27 dB 0.50 dB
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Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

Peak output power (Sweep) (2462 MHz; n20-mode [MCS7] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2462.000000 23.9 30.0 | PASS
Peak Power

40T
30T

S

)

°

£

©

>

)

4

2387 2400 2420 2440 2460 2480 2500 2520 2537
Frequency in MHz

——  Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38700 GHz 2.38700 GHz
Stop Frequency 2.53700 GHz 2.53700 GHz
Span 150.000 MHz 150.000 MHz
RBW 50.000 MHz >=20.000 MHz
VBW 10.000 MHz >=150.000 MHz
SweepPoints 155 ~101
Sweeptime 2.500 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation AUTO AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 17 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10dB 0.50 dB
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3 Peak Power Spectral Density
Peak Power Spectral Density (2412 MHz; b-mode [2MBps] (20 dBm); 20 MHz)

Test Report 23-1-0035501T001a-C02-

Al

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

2397

2410

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2412.725000 3.067 8.0 | PASS
Peak Power Spectral Density
£
)
©
£
o
>
4]
-

Frequency in MHz
Limit SumLevel 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 25 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.48 dB 0.50 dB
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Test Report 23-1-0035501T001a-C02-
Al

Peak Power Spectral Density (2437 MHz; b-mode [2MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2437.575000 2.811 8.0 | PASS
Peak Power Spectral Density
10
0 -
-101
I |
oM
© -201
£ 4
2 301
)
e J
-40
-501
2422 2425 2430 2435 2440 2445 2450 2452
Frequency in MHz
Limit SumLevel 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 29 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.16 dB 0.50 dB
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Test Report 23-1-0035501T001a-C02-
Al

Peak Power Spectral Density (2462 MHz; b-mode [2MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2462.000000 2462.675000 2.425 8.0 | PASS
Peak Power Spectral Density
10
0 -
-101
IS J
oM
© -201
£ 4
g 301
)
e J
-40
-501
2447 2450 2455 2460 2465 2470 2475 2477
Frequency in MHz
Limit SumLevel 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44700 GHz 2.44700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 19 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.45 dB 0.50 dB
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Test Report 23-1-0035501T001a-C02-

Al

Power Spectral Density (2412 MHz; g-mode [6MBps] (20 dBm); 20 MHz)
Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2413.825000 -6.680 8.0 | PASS
Power Spectral Density
10T

£

)

©

£
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>
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)

2397

2410

Frequency in MHz
Limit SumLevel 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 60.000 ms 60.000 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 45 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.13dB 0.50 dB
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Test Report 23-1-0035501T001a-C02-

Al

Power Spectral Density (2437 MHz; g-mode [6MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2434.425000 -6.630 8.0 | PASS
Power Spectral Density
10T
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)

2440

2422 2430 2435
Frequency in MHz
Limit SumLevel 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 60.000 ms 60.000 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 86 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.34dB 0.50 dB
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Test Report 23-1-0035501T001a-C02-
Al

Power Spectral Density (2462 MHz; g-mode [6MBps] (20 dBm); 20 MHz)
Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2462.000000 2459.425000 -7.036 8.0 | PASS
Power Spectral Density
10T
0 =+

Level in dBm
)
©

-301

-401

-501

2447 2455 2460 2465 2470 2475 2477
Frequency in MHz
Limit SumLevel 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44700 GHz 2.44700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 60.000 ms 60.000 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 59 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.33dB 0.50 dB
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Test Report 23-1-0035501T001a-C02-

Al

Peak Power Spectral Density (2412 MHz; n20-mode [MCS7] (20 dBm); 20 MHz)
Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result

(MHz) (MHz) (dBm) Max

(dBm)

2412.000000 2414.425000 -1.662 8.0 | PASS
Peak Power Spectral Density
10T
0 -

Level in dBm
(A0
<

=301
-401
-501
2397 2405 2410
Frequency in MHz
Limit SumLevel 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 82 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.43 dB 0.50 dB

TR23-1-0035501T001a-C02-Al

2415

2425 2427
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Test Report 23-1-0035501T001a-C02-

Al

Peak Power Spectral Density (2437 MHz; n20-mode [MCS7] (20 dBm); 20 MHz)
Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result

(MHz) (MHz) (dBm) Max

(dBm)

2437.000000 2439.425000 -1.624 8.0 | PASS
Peak Power Spectral Density
10T
0 -

Level in dBm
(A0
<

=301
-401
-501
2422 2430 2435
Frequency in MHz
Limit SumLevel 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 47 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.46 dB 0.50 dB

TR23-1-0035501T001a-C02-Al

2440

2450 2452
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Test Report 23-1-0035501T001a-C02-
Al

Peak Power Spectral Density (2462 MHz; n20-mode [MCS7] (20 dBm); 20 MHz)
Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result

(MHz) (MHz) (dBm) Max

(dBm)

2462.000000 2464.425000 -2.134 8.0 | PASS
Peak Power Spectral Density
10T
0 -

Level in dBm
)
©

-301

-401

-501

2447 2455 2460 2465 2470 2475 2477
Frequency in MHz
Limit SumLevel 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44700 GHz 2.44700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 62 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.18 dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-
Al

4 Minimum Emission Bandwidth 6 dB
Minimum Emission Bandwidth 6 dB (2412 MHz; b-mode [2MBps] (20 dBm); 20

MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2412.000000 10.150000 0.500000 - 2406.875000 2417.025000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 3.1 | PASS
6 dB Bandwidth
10T
e
m
©
£
5
>
)
-
10.150 M Hj
2410 2420 2432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 31/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.47 dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-
Al

Minimum Emission Bandwidth 6 dB (2437 MHz; b-mode [2MBps] (20 dBm); 20

MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2437.000000 10.150000 0.500000 --- 2431.825000 2441.975000
(continuation of the "6 dB Bandwidth" table from column 6...)
DUT Frequency Max Level Result
(MHz2) (dBm)
2437.000000 2.7 | PASS
6 dB Bandwidth
5 -
0 -+

Level in dBm

w“‘“\[“‘m

10.150 MHj

2440
Frequency in MHz

Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 32 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.21dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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advanced

Minimum Emission Bandwidth 6 dB (2462 MHz; b-mode [2MBps] (20 dBm); 20

MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2462.000000 10.150000 0.500000 --- 2456.875000 2467.025000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz2) (dBm)
2462.000000 2.8 | PASS
6 dB Bandwidth

,/4*"”\/'\”%

Level in dBm

10.150 MHj

TR23-1-0035501T001a-C02-Al

2442 2450 2460 2470 2482
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 35 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.50 dB
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Test Report 23-1-0035501T001a-C02-

Al

Minimum Emission Bandwidth 6 dB (2412 MHz; g-mode [6MBps] (20 dBm); 20

MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2412.000000 16.400000 0.500000 --- 2403.725000 2420.125000
(continuation of the "6 dB Bandwidth" table from column 6...)
DUT Frequency Max Level Result
(MHz2) (dBm)
2412.000000 0.7 | PASS
6 dB Bandwidth
5 -

i WWM%M

Level in dBm

16.400 MHj

2392 2400 2410

Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 55 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.48 dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-

Al

Minimum Emission Bandwidth 6 dB (2437 MHz; g-mode [6MBps] (20 dBm); 20

MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2437.000000 16.400000 0.500000 --- 2428.725000 2445.125000
(continuation of the "6 dB Bandwidth" table from column 6...)
DUT Frequency Max Level Result
(MHz2) (dBm)
2437.000000 0.1 | PASS
6 dB Bandwidth
5 -
0 -+

Level in dBm

AWM%VMMM«NM

16.400 MHj

2440

2417
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 49 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.33dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-

Al

Minimum Emission Bandwidth 6 dB (2462 MHz; g-mode [6MBps] (20 dBm); 20

MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2462.000000 16.400000 0.500000 --- 2453.725000 2470.125000
(continuation of the "6 dB Bandwidth" table from column 6...)
DUT Frequency Max Level Result
(MHz2) (dBm)
2462.000000 -0.2 | PASS
6 dB Bandwidth
5 -
0 -+

Level in dBm

16.400 MHj

2460

2442
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 46 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.37dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-

Al

Minimum Emission Bandwidth 6 dB (2412 MHz; n20-mode [MCS7] (20 dBm); 20

MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013
6 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2412.000000 17.750000 0.500000 --- 2403.025000 2420.775000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz2) (dBm)
2412.000000 -1.7 | PASS
6 dB Bandwidth
5 -
0 -+
ol WWWWMW
& 201
°
£ T
© -301
>
) 4
)
-401
50 17.750 MHj
2392 2400 2410 2420 2432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Value Target Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 117 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.50 dB

TR23-1-0035501T001a-C02-Al

87 /164



cetecom

advanced

Test Report 23-1-0035501T001a-C02-

Al

Minimum Emission Bandwidth 6 dB (2437 MHz; n20-mode [MCS7] (20 dBm); 20

MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2437.000000 17.750000 0.500000 --- 2428.075000 2445.825000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 -1.6 | PASS
6 dB Bandwidth
5 -
0 -
ol MMMWNN‘AWWMM
e 4
m
©
£
)
>
)
-
17.750 M Hj
2417 2430 2440 2450 2457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Value Target Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 125 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-

Al

Minimum Emission Bandwidth 6 dB (2462 MHz; n20-mode [MCS7] (20 dBm); 20

MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2462.000000 17.750000 0.500000 - 2453.075000 2470.825000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 -1.8 | PASS
6 dB Bandwidth
5 -
0 -+
101
e
oM
°
£
5
>
)
-
17.750 M Hj
2442 2450 2460 2470 2482
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Value Target Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 113 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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5 Emission Bandwidth 20 dB

Test Report 23-1-0035501T001a-C02-

Al

Emission Bandwidth 20 dB (2412 MHz; b-mode [2MBps] (20 dBm); 20 MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2412.000000 15.400000 --- --- 2404.250000 2419.650000

(continuation of the "20 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz2) (dBm)
2412.000000 5.1 | PASS
20 dB Bandwidth

10T

0 -+

10T

E -+
)
o
£
©
>
)
-

15.400 MHj

2392 2400 2410 2420 2432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.46 dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-

Al

Emission Bandwidth 20 dB (2437 MHz; b-mode [2MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2437.000000 15.400000 - - 2429.250000 2444.650000
(continuation of the "20 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz2) (dBm)
2437.000000 4.4 | PASS
20 dB Bandwidth
10T
0 -
101
% =4
© -201
£ i
°
3 -30
= J
-40
-507 15.400 MHZ
2417 2430 2440 2450 2457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.37dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-

Al

Emission Bandwidth 20 dB (2462 MHz; b-mode [2MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2462.000000 15.400000 --- - 2454.250000 2469.650000
(continuation of the "20 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz2) (dBm)
2462.000000 4.9 | PASS
20 dB Bandwidth
10T
0 =+
10T
E =4
m
°
£
.
>
)
=
15.400 M Hj
2442 2450 2460 2470 2482
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 34 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.22dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-

Emission Bandwidth 20 dB (2412 MHz; g-mode [6MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2412.000000 18.500000 - - 2402.750000 2421.250000

(continuation of the "20 dB Bandwidth" table from column 6 ...)

DUT Frequency
(MHz)

Max Level

Result

Al

(dBm)

2412.000000

1.7 | PASS

Level in dBm

20 dB Bandwidth

18.500 MHj

2392 2400 2410 2420 2432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 44 [/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.16 dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-
Al

Emission Bandwidth 20 dB (2437 MHz; g-mode [6MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2437.000000 18.500000 --- - 2427.750000 2446.250000
(continuation of the "20 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz2) (dBm)
2437.000000 1.4 | PASS
20 dB Bandwidth
5 -
0 -+
10T
£ 4
m
°
£
)
>
)
=
18.500 M Hj
2417 2430 2440 2450 2457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 76 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.28 dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-

Emission Bandwidth 20 dB (2462 MHz; g-mode [6MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2462.000000 18.500000 - - 2452.750000 2471.250000

(continuation of the "20 dB Bandwidth" table from column 6 ...)

DUT Frequency
(MHz)

Max Level

Result

Al

(dBm)

2462.000000

1.2 | PASS

Level in dBm

20 dB Bandwidth

18.500 MHj

2442 2450 2460 2470 2482
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 34 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.19dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-

Al

Emission Bandwidth 20 dB (2412 MHz; n20-mode [MCS7] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2412.000000 18.800000 - - 2402.550000 2421.350000

(continuation of the "20 dB Bandwidth" table from column 6 ...)

DUT Frequency
(MHz)

Max Level

Result

(dBm)

2412.000000

-0.1 | PASS

Level in dBm

20 dB Bandwidth

18.800 MHj

2392 2400 2410 2420 2432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 76 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.27 dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-
Al

Emission Bandwidth 20 dB (2437 MHz; n20-mode [MCS7] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2437.000000 18.900000 --- - 2427.450000 2446.350000
(continuation of the "20 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz2) (dBm)
2437.000000 -0.4 | PASS
20 dB Bandwidth
5 -
0 -+
10T
£ 4
m
°
£
.
>
)
=
18.900 M Hj
2417 2430 2440 2450 2457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Value Target Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 125 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-

Al

Emission Bandwidth 20 dB (2462 MHz; n20-mode [MCS7] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2462.000000 19.000000 --- - 2452.450000 2471.450000
(continuation of the "20 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz2) (dBm)
2462.000000 -0.7 | PASS
20 dB Bandwidth
5 -
0 -+
10T
£ 4
m
°
£
.
>
)
=
19.000 M Hj
2442 2450 2460 2470 2482
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 81 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.45 dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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6 Occupied Channel Bandwidth 99%

Occupied Channel Bandwidth 99% (2412 MHz; b-mode [2MBps] (20 dBm); 20

MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

99 % Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2412.000000 13.200000 --- --- 2405.350000 2418.550000

(continuation of the "99 % Bandwidth" table from column 6 ...)

TR23-1-0035501T001a-C02-Al

DUT Frequency Result
(MHz)
2412.000000 | PASS
99 %Bandwidth
10T
0 -+
e
m
©
£
2
g
13.200 M Hj
2392 2400 2410 2420 2432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 18 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.24 dB 0.30dB
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Test Report 23-1-0035501T001a-C02-

Al

Occupied Channel Bandwidth 99% (2437 MHz; b-mode [2MBps] (20 dBm); 20

MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013
99 % Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2437.000000 13.300000 - - 2430.250000 2443.550000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2437.000000 | PASS
99 %Bandwidth
10T
0 =+

Level in dBm

13.300 MHj

2440
Frequency in MHz

Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 26 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30dB

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-

Al

Occupied Channel Bandwidth 99% (2462 MHz; b-mode [2MBps] (20 dBm); 20

MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013
99 % Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2462.000000 13.200000 - - 2455.350000 2468.550000

(continuation of the "99 % B

andwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2462.000000 | PASS
10T
0 =+

Level in dBm

99 %Bandwidth

13.200 MHj

2460

2442
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 23 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.28 dB 0.30dB

TR23-1-0035501T001a-C02-Al
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advanced

Occupied Channel Bandwidth 99% (2412 MHz; g-mode [6MBps] (20 dBm); 20

MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Level in dBm

AN

16.600 MHj

99 % Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2412.000000 16.600000 - - 2403.650000 2420.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2412.000000 | PASS
99 %Bandwidth
5 -
0 -+

2400

2410

2392
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 51 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.16 dB 0.30dB

TR23-1-0035501T001a-C02-Al
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Occupied Channel Bandwidth 99% (2437 MHz; g-mode [6MBps] (20 dBm); 20

MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

99 % Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2437.000000 16.600000 --- --- 2428.650000 2445.250000

(continuation of the "99 % Bandwidth" table from column 6 ...)

TR23-1-0035501T001a-C02-Al

DUT Frequency Result
(MHz)
2437.000000 | PASS
99 %Bandwidth
5 -
0T W]W\\v/\lw/\h//\
e
i)
°
£
2
3
16.600 M Hj
2417 2430 2440 2450 2457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 46 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.17 dB 0.30dB
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Occupied Channel Bandwidth 99% (2462 MHz; g-mode [6MBps] (20 dBm); 20

MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

99 % Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2462.000000 16.600000 - --- 2453.650000 2470.250000

(continuation of the "99 % B

andwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2462.000000 | PASS
99 %Bandwidth
5 -
o7 W"\W«W\m’\
e
i)
°
£
2
3
16.600 M Hj
2442 2450 2460 2470
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 39 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.18 dB 0.30dB

TR23-1-0035501T001a-C02-Al
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Occupied Channel Bandwidth 99% (2412 MHz; n20-mode [MCS7] (20 dBm); 20

MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

99 % Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2412.000000 17.700000 --- --- 2403.150000 2420.850000

(continuation of the "99 % B

andwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2412.000000 | PASS
99 %Bandwidth
5 -
o1 WWWW
-101
e
i)
°
£
2
3
17.700 M Hj
2392 2400 2410 2420
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 63 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30dB

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-

Al

Occupied Channel Bandwidth 99% (2437 MHz; n20-mode [MCS7] (20 dBm); 20

MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013
99 % Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2437.000000 17.600000 --- --- 2428.150000 2445.750000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2437.000000 | PASS
99 %Bandwidth
5 -
o7 A AN U N,
e
oM
°
£
©
>
)
-
17.600 MHj
2417 2430 2440 2450 2457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Value Target Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 115 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.01dB 0.30dB

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-
Al

Occupied Channel Bandwidth 99% (2462 MHz; n20-mode [MCS7] (20 dBm); 20

MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2462.000000 17.600000 - --- 2453.150000 2470.750000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2462.000000 | PASS
99 %Bandwidth
5 -
o1 WW
e
m
©
£
5
>
)
-
17.600 M Hj
2442 2450 2460 2470 2482
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 65 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.18 dB 0.30dB

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-

7 Emissions in non-restricted frequency bands

Tx Spurious Emission (2412 MHz; b-mode [2MBps] (20 dBm); 20 MHz)

Al

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Result
(MHz)
2412.000000 | PASS
Final measurements
Frequency Level Pre level Margin Result
(MHz) Measurement (dBm) (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2395.021008 -46.1 32.6 -13.4
2385.063025 -50.4 37.0 -13.4
4827.154590 -52.5 39.0 -13.4
2335.273109 -53.9 40.5 -13.4
1807.500000 -55.0 41.6 -13.4
2165.987395 -55.2 41.8 -13.4
2325.315126 -55.6 42.1 -13.4
2225.735294 -55.6 42.2 -13.4
2355.189076 -55.7 42.2 -13.4
2086.323529 -55.7 42.3 -13.4
1917.037815 -55.7 42.3 -13.4
2126.155462 -55.8 42.4 -13.4
2265.567227 -55.9 42.4 -13.4
2235.693277 -55.9 42.5 -13.4
1897.121849 -55.9 42.5 -13.4

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-
Al
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Frequency in Hz
S Threshold X Critical X Final Gritical

Gain

30M 5060 8000M

Connectorl

Connectorl in dB

0040%B00 8001G 2G 3G 4G5G6 810G 206G
Frequency in Hz

Attenuation

30M 5060 8000M

Connectorl

TR23-1-0035501T001a-C02-Al
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Frequency in Hz
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Pre Measurement 1

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level 0.000 dBm -30.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00dB 0.50 dB

TR23-1-0035501T001a-C02-Al
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Tx Spurious Emission (2437 MHz; b-mode [2MBps] (20 dBm); 20 MHz)

Test Report 23-1-0035501T001a-C02-

Al

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS
Final measurements
Frequency Level Pre level Limit Margin Result
(MHz) Measurement (dBm) (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
4877.125903 -52.0 39.4 -12.5
7315.725988 -59.2 46.7 -12.5
2355.189076 -59.3 46.7 -12.5
7305.731725 -59.8 47.3 -12.5
2508.485657 -61.1 48.5 -12.5
2365.147059 -61.2 48.7 -12.5
2518.479919 -61.4 48.9 -12.5
2395.021008 -63.9 51.4 -12.5
24665.765937 -64.0 51.5 -12.5
22996.724076 -64.4 51.9 -12.5
20498.158415 -64.5 51.9 -12.5
25275.415958 -64.6 52.1 -12.5
2385.063025 -64.7 52.2 -12.5
23566.397046 -64.8 52.3 -12.5
23506.431470 -64.8 52.3 -12.5

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1

TR23-1-0035501T001a-C02-Al
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Pre Measurement 1

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -20.000 dBm -30.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50dB
Run 8 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00dB 0.50 dB

TR23-1-0035501T001a-C02-Al

Test Report 23-1-0035501T001a-C02-
Al

113 /164



cetecom

advanced

Tx Spurious Emission (2462 MHz; b-mode [2MBps] (20 dBm); 20 MHz)

Test Report 23-1-0035501T001a-C02-

Al

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Result
(MHz)
2462.000000 | PASS
Final measurements
Frequency Level Pre level Limit Margin Result
(MHz) Measurement (dBm) (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
22766.856035 -43.2 30.1 -13.1
23436.471632 -43.6 30.5 -13.1
24515.851997 -43.8 30.6 -13.1
23476.448683 -44.0 30.8 -13.1
23736.299511 -44.2 31.1 -13.1
24545.834785 -44.2 31.1 -13.1
23526.419996 -44.2 31.1 -13.1
23416.483107 -44.3 31.2 -13.1
24226.018381 -44.4 31.3 -13.1
22606.947833 -44.5 314 -13.1
23016.712601 -44.6 31.5 -13.1
24505.857735 -44.6 31.5 -13.1
23546.408521 -44.6 31.5 -13.1
24395.920846 -44.8 31.7 -13.1
23486.442945 -44.8 31.7 -13.1

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-
Al
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advanced Al

Pre Measurement 1

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -20.000 dBm -30.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50dB
Run 7 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.10dB 0.50 dB

Tx Spurious Emission (2412 MHz; g-mode [6MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Result
(MHz)
2412.000000 | PASS

Final measurements

Frequency

(MHz) Measurement

Level Pre level Limit Margin

(dBm)

(dBm) | (dBm) (dB)

Result

Pre Measurements

Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2395.021008 -30.3 2.0 -28.3
2385.063025 -41.7 13.4 -28.3
2375.105042 -45.1 16.8 -28.3
1837.373950 -45.1 16.8 -28.3

34.978992 -45.4 17.1 -28.3
2325.315126 -45.4 17.1 -28.3

30.000000 -45.4 17.1 -28.3
2086.323529 -45.7 17.4 -28.3
2335.273109 -45.7 17.4 -28.3
2026.575630 -45.7 17.5 -28.3
2136.113445 -45.8 17.5 -28.3
2036.533613 -45.9 17.6 -28.3
2345.231092 -46.2 17.9 -28.3
2195.861345 -46.2 17.9 -28.3
1737.794118 -46.2 17.9 -28.3

TR23-1-0035501T001a-C02-Al
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cetecom est Repor @

advanced Al

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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Pre Measurement 1
Setting Instrument Target Value
Value
RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level 10.000 dBm -30.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50dB
Run 7 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB

TR23-1-0035501T001a-C02-Al

Al
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Tx Spurious Emission (2437 MHz; g-mode [6MBps] (20 dBm); 20 MHz)

Test Report 23-1-0035501T001a-C02-

Al

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS

Final measurements

Frequency
(MHz)

Level Pre
Measurement
(dBm)

level
(dBm)

Limit
(dBm)

Margin
(dB)

Result

Pre Measurements

Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2395.021008 -52.4 26.0 -26.4
2365.147059 -56.3 29.9 -26.4
2355.189076 -56.4 30.0 -26.4
7305.731725 -57.1 30.7 -26.4
2508.485657 -57.5 31.1 -26.4
7315.725988 -57.5 31.1 -26.4
2385.063025 -58.9 32.5 -26.4
7295.737463 -59.3 32.9 -26.4
4877.125903 -60.2 33.8 -26.4
2345.231092 -60.5 34.1 -26.4
2488.497131 -61.3 34.9 -26.4
2325.315126 -61.4 35.0 -26.4
4867.131640 -61.6 353 -26.4
2375.105042 -61.9 35.6 -26.4
2518.479919 -62.2 35.8 -26.4
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1

TR23-1-0035501T001a-C02-Al
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Pre Measurement 1

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -10.000 dBm -30.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50dB
Run 7 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00dB 0.50 dB

TR23-1-0035501T001a-C02-Al

Test Report 23-1-0035501T001a-C02-
Al
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Tx Spurious Emission (2462 MHz; g-mode [6MBps] (20 dBm); 20 MHz)

Test Report 23-1-0035501T001a-C02-

Al

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Result
(MHz)
2462.000000 | PASS
Final measurements
Frequency Level Pre level Limit Margin Result
(MHz) Measurement (dBm) (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
23486.442945 -34.3 10.2 -24.2
21397.642053 -34.4 10.2 -24.2
24585.811836 -34.4 10.3 -24.2
24575.817573 -34.7 10.5 -24.2
23456.460157 -34.7 10.5 -24.2
24505.857735 -34.7 10.5 -24.2
23646.351147 -34.8 10.6 -24.2
20518.146940 -34.8 10.6 -24.2
20398.215788 -34.8 10.7 -24.2
24665.765937 -34.8 10.7 -24.2
23436.471632 -34.9 10.7 -24.2
23976.161815 -34.9 10.7 -24.2
24365.938058 -35.0 10.8 -24.2
23956.173289 -35.0 10.8 -24.2
24315.966745 -35.0 10.8 -24.2

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-
Al
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Pre Measurement 1

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -20.000 dBm -30.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50dB
Run 12 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00dB 0.50 dB

TR23-1-0035501T001a-C02-Al

Test Report 23-1-0035501T001a-C02-
Al
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Tx Spurious Emission (2412 MHz; n20-mode [MCS7] (20 dBm); 20 MHz)

Test Report 23-1-0035501T001a-C02-

Al

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Result
(MHz)
2412.000000 | PASS

Final measurements

Frequency Level Pre level Limit Margin Result
(MHz) Measurement (dBm) (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2335.273109 -62.7 31.9 -30.9
423.340336 -62.7 31.9 -30.9
2355.189076 -64.0 33.1 -30.9
2365.147059 -64.1 33.2 -30.9
2345.231092 -64.3 334 -30.9
413.382353 -64.3 33.5 -30.9
2498.491394 -64.5 33.7 -30.9
433.298319 -64.7 33.8 -30.9
2325.315126 -65.0 34.2 -30.9
2375.105042 -65.7 34.8 -30.9
2488.497131 -65.7 34.8 -30.9
2508.485657 -66.0 35.1 -30.9
2558.456970 -66.8 35.9 -30.9
2315.357143 -66.8 36.0 -30.9
3218.078304 -67.1 36.2 -30.9
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1

TR23-1-0035501T001a-C02-Al
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Pre Measurement 1

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -20.000 dBm -30.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50dB
Run 9 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00dB 0.50 dB

TR23-1-0035501T001a-C02-Al

Test Report 23-1-0035501T001a-C02-
Al
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Tx Spurious Emission (2437 MHz; n20-mode [MCS7] (20 dBm); 20 MHz)

Test Report 23-1-0035501T001a-C02-

Al

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS

Final measurements

Frequency Level Pre level Limit Margin Result
(MHz) Measurement (dBm) (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
463.172269 -60.3 32.0 -28.3
473.130252 -61.7 333 -28.3
3248.061092 -65.2 36.8 -28.3
2588.439758 -67.2 38.8 -28.3
2295.441176 -67.7 39.4 -28.3
2285.483193 -68.5 40.1 -28.3
2598.434020 -68.6 40.3 -28.3
2558.456970 -68.8 40.4 -28.3
2608.428283 -68.9 40.5 -28.3
2578.445495 -69.1 40.8 -28.3
2568.451232 -69.3 40.9 -28.3
2325.315126 -69.9 41.5 -28.3
2305.399160 -69.9 41.5 -28.3
2618.422546 -70.0 41.7 -28.3
2638.411071 -70.1 41.8 -28.3
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1

TR23-1-0035501T001a-C02-Al
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Pre Measurement 1

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50dB
Run 4 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00dB 0.50 dB

TR23-1-0035501T001a-C02-Al

Test Report 23-1-0035501T001a-C02-
Al
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Tx Spurious Emission (2462 MHz; n20-mode [MCS7] (20 dBm); 20 MHz)

Test Report 23-1-0035501T001a-C02-

Al

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10-2013

Result
DUT Frequency Result
(MHz)
2462.000000 | PASS

Final measurements

Frequency Level Pre level Limit Margin Result
(MHz) Measurement (dBm) (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
522.920168 -59.8 32.0 -27.8
512.962185 -63.0 35.2 -27.8
2375.105042 -63.4 35.6 -27.8
2385.063025 -63.6 35.8 -27.8
2395.021008 -64.7 36.9 -27.8
4917.102954 -65.2 37.4 -27.8
532.878151 -66.0 38.2 -27.8
4927.097216 -66.8 39.0 -27.8
2335.273109 -67.4 39.6 -27.8
2548.462707 -67.4 39.6 -27.8
2598.434020 -67.5 39.7 -27.8
2608.428283 -67.5 39.7 -27.8
2558.456970 -67.8 40.0 -27.8
2568.451232 -67.9 40.1 -27.8
2638.411071 -68.1 40.3 -27.8
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1

TR23-1-0035501T001a-C02-Al
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Pre Measurement 1

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50dB
Run 8 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00dB 0.50 dB

TR23-1-0035501T001a-C02-Al

Test Report 23-1-0035501T001a-C02-
Al
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CeteCO m Test Report 23-1-0035501T001a-C02-
advanced Al
8 Radiated field strength emissions below 30 MHz
2.01a_b-mode_ch11_laying
Common Information
Test description: Magnetic Field Strength Measurement related to 30/300 m distance
Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance
Version of Testsoftware: EMC32 Vv10.50.0
Distance correction: used accord. table, pls. see test report
Technical Data: Please see page 2 for detailed data of measurement setup
Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation
Used filter: bypass
Test Standard: FCC 15.205 § 15.209
Operator: NPe/LKnopp
Operating Mode: TX-on
Power during tests: 12V DC
Comment: b-mode | 2Mbit| ch1l
Environmental Conditions: Humidity: 40% rH; Temperature: 20 °C
EUT Setup: 1
Verdict: Passed
EUT Information
PMT number: 23-1-00355S04_C01
Power supply: 12 vDC
Full Spectrum
60T
40+
1 FCC15.209 Magnetic Fisld
S
= 20+
z ]
g
s U7
) 1
8 207
_4 D--
ak 20 30 &0 100k 200300 &0 1M M 3 B 10M 20 30
Frequency in Hz
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Test Report 23-1-0035501T001a-C02-
Al

cetecom

advanced

2.01b_b-mode_chll standing

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT number:
Power supply:

(=]
L)
1
1

Levelin dBuV/m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209

LKnopp/Maa

TX-on

12V DC

b-mode | 2Mbit| ch1l

Humidity: 40% rH; Temperature: 20 °C
1

Passed

23-1-00355S04_C01

12 vDC

Full Spectrum

FCC15 209 Magnetic Figld

TR23-1-0035501T001a-C02-Al

&80

100k

200 300 &0 1hd
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Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment:

Environmental Conditions:
EUT Setup:

Verdict:

EUT Information

PMT number:
Power supply:

Test Report 23-1-0035501T001a-C02-

2.02a_g-mode_ch06_laying

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209

Maa

g-mode | 6Mbit| ch06

12V DC

laying

Humidity: 41% rH; Temperature: 21 °C
1

Passed

23-1-00355S04_C01
12 vDC

Full Spectrum

B0
40
| FCC16.208 Magnetic Fisld
E 21 17,560 kHz v
% | 23010 dBuv/m 52,280 kHz
@ -36.966 dBUY/m
c 0t 35,|:|BD kHz 24,254000 MHz
T T -31,839 dBuv/m  63.800 kHz 13.616.dBUV/m
3 20t v -38.734 dBuv/m
1 v
-0t T
3k 20 30 50 100k 200300 GO T 2M 3M  SM  10M 20 30

TR23-1-0035501T001a-C02-Al

Frequencv in Hz
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Test Report 23-1-0035501T001a-C02-

2.02b_g-mode_ch06_standing

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information

PMT number:
Power supply:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209

Asa / SOz

g-mode | 6Mbit| ch06

12V DC

standing

Humidity: 41% rH; Temperature: 21 °C
1

Passed

23-1-00355S04_C01
12 vDC

Full Spectrum

FCE1E. 209, Maognetic.. Field

21.970000-MHz
18,349 dBpvim

52,280 kHz

£
=1
o 1
g n47.560 kHz
= 21748 dBuvim
S
9 107 34,840 kHz
T “31.660 dBpvim
20T v
T -36:497 dBuvim
30+ v
- V
_40__
_ED__

9k 20 30 50

TR23-1-0035501T001a-C02-Al

100k

200 300 &0 1hd 2hd A BRA
Freauencv in Hz



Test R t 23-1-0035501T001a-C02-
cetecom est Repor @
advanced Al

2.03a_n-mode_ch01_laying

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT number:
Power supply:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209

Asa / SOz

n-mode | HT20 | MCS7| ch01

12V DC

laying

Humidity: 40% rH; Temperature: 20 °C
1

Passed

23-1-00355S04_C01
12 vDC

Full Spectrum

FCOC1R 209 Magnetic Field
v
£
3
m
o
£
E
Q 25146000 MHz
- | -29.747 dBUv/m 19,6880 dBUV m
20T v
T 52,360 kHz
A0+ “36.405 dBpv/m
b v
A0+
&0+
9k 20 30 &0 100k 200 300 50 1k 2hd 3kt Bh 10M 20 30

TR23-1-0035501T001a-C02-Al

Freauencv in Hz
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Test Report 23-1-0035501T001a-C02-

2.03b_n-mode_ch01_standing

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT number:
Power supply:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209

Asa / SOz

n-mode | HT20 | MCS7| ch01

12V DC

standing

Humidity: 40% rH; Temperature: 20 °C
1

Passed

23-1-00355S04_C01
12 vDC

Full Spectrum

FCE1E.-209. Magnetici-Field

A4

E
= ]
3 17,480 kHz
s P 148 dBuvim 27886000 MHz
2 10t 34.760 kHz 20,404 dBUV/ m
- 1 -33.080 dBUv/m

204 v

a0l 52.260 kHz

| Y -36.715 dBuv/m
_40__
_ED__

9k 20 30 &0
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Test Report 23-1-0035501T001a-C02-

advanced Al
9 Radiated field strength emissions 30 MHz — 1 GHz
3.01a_b-mode_ch11 laying
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.205&15.209
Antenna polarisation: horizontal/vertical
Environmental Conditions: Humidity: 37% rH; Temperature: 21.2 °C
Operator Name: Knopp / Maa
Operating Mode: b-mode | 2Mbit| ch11
Power supply: 12v DC
Comment: Channel no. high
Verdict: Passed
EUT Information
PMT number: 23-1-00355S04_C01
Power supply: 12 vDC
B0
4 FGG15.209
R0+
T |
£
3 40 ¥ $
m
©
s 7T
Q304
3
20T
1 *
10 t f —t :‘ f t } t —t—t !
30M 50 60 100M 200 300 400 500 g00 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path Preamp
(MHz) (dBuV/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
105.550000 11.40 43.50 32.10 120.000 1110 | V 98.0 7.7 0.0 1.0
249.990000 39.52 46.00 6.48 120.000 1120 | H 92.0 13.0 0.0 1.6
624.990000 39.88 46.00 6.12 120.000 119.0 | V 166.0 22.8 0.0 2.6

TR23-1-0035501T001a-

C02-A1
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Test Report 23-1-0035501T001a-C02-

advanced Al
3.01b_b-mode_ch11l_standing
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.205&15.209
Antenna polarisation: horizontal/vertical
Environmental Conditions: Humidity: 37% rH; Temperature: 21.2 °C
Operator Name: Knopp / Maa
Operating Mode: b-mode | 2Mbit| ch1l
Power supply: 12 v DC
Comment: Channel no. high
Verdict: Passed
EUT Information
PMT number: 23-1-00355S04_C01
Power supply: 12 vDC
60T
+ FCCHB-204
50+
e T |
Z 40 *
=1
g $ &
e 7
$ a0+t
3
20 *
1 *
2
10 f f —— f f f f —+—+ !
30M 50 B0 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path Preamp
(MHz) (dBuV/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
64.990000 9.94 40.00 30.06 120.000 2330 | V 189.0 6.7 0.0 0.7
105.490000 12.62 43.50 30.88 120.000 117.0 | V 102.0 7.7 0.0 1.0
249.990000 37.80 46.00 8.20 120.000 107.0 | H 84.0 13.0 0.0 1.6
624.990000 37.41 46.00 8.59 120.000 186.0 | V 350.0 22.8 0.0 2.6

TR23-1-0035501T001a-
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Test Report 23-1-0035501T001a-C02-

advanced Al
3.02a_g-mode_ch06
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.205&15.209
Antenna polarisation: horizontal/vertical
Environmental Conditions: Humidity: 37% rH; Temperature: 21.2 °C
Operator Name: Knopp / Maa
Operating Mode: g-mode | 6Mbit| ch06
Power supply: 12 v DC
Comment: Channel no. middle
Verdict: Passed
EUT Information
PMT number: 23-1-00355504_C01
Power supply: 12 vDC
60T
+ FCEH5.204
B0+
e | : %
Z 40
£ &
©
e 7T
$ a0+t
(]
-
T *
20+
*
10 f f —— f f f f f —t—t !
30M B0 EBO 80 100M 200 300 400 BOO 800 1G
Freauency in Hz
Final_Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path Preamp
(MHz) (dBuV/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
235.770000 18.08 46.00 27.92 120.000 120.0 | H 126.0 12.7 0.0 1.5
249.990000 39.43 46.00 6.57 120.000 107.0 | H 88.0 13.0 0.0 1.6
624.990000 41.22 46.00 4.78 120.000 129.0 | V 179.0 22.8 0.0 2.6
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Test Report 23-1-0035501T001a-C02-

advanced Al
3.02b_g-mode_ch06
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.205&15.209
Antenna polarisation: horizontal/vertical
Environmental Conditions: Humidity: 37% rH; Temperature: 21.2 °C
Operator Name: Knopp / Maa
Operating Mode: g-mode | 6Mbit| ch06
Power supply: 12 v DC
Comment: Channel no. middle
Verdict: Passed
EUT Information
PMT number: 23-1-00355S04_C01
Power supply: 12 vDC
60T
1S FCCH5.204
50+
€ 1
Z 40
= *
g | $ o
<
Q30+
3
20
10 f f —— f f f f f —— !
30M 50 B0 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margin Bandwidth | Height | Pol | Azimuth Corr. Sig Path Preamp
(MHz) (dBpV/m) | (dBpV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
249.990000 38.00 46.00 8.00 120.000 107.0 | H 95.0 13.0 0.0 1.6
624.990000 36.32 46.00 9.68 120.000 187.0 | V 0.0 22.8 0.0 2.6
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Test Report 23-1-0035501T001a-C02-

advanced Al
3.03a_n-mode_ch01
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.205&15.209
Antenna polarisation: horizontal/vertical
Environmental Conditions: Humidity: 37% rH; Temperature: 21.2 °C
Operator Name: Knopp / Maa
Operating Mode: n-mode | HT20 | MCS7]| ch01
Power supply: 12 v DC
Comment: Channel no. low
Verdict: Passed
EUT Information
PMT number: 23-1-00355S04_C01
Power supply: 12 vDC
60T
+ FCCHB-204
50+
£ ] J *
2 4D & *
m
©
e 7
$ a0+t
]
= i *
201 *
10 f f —— f f f f f —t—t !
30M 50 B0 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path Preamp
(MHz) (dBuV/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
249.990000 39.67 46.00 6.33 120.000 106.0 | H 92.0 13.0 0.0 1.6
370.970000 21.00 46.00 25.00 120.000 3520 | H 121.0 17.1 0.0 2.0
624.990000 40.65 46.00 5.35 120.000 133.0 | V 173.0 22.8 0.0 2.6

TR23-1-0035501T001a-
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3.03b_n-mode_ch01

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205&15.209

Antenna polarisation: horizontal/vertical

Environmental Conditions: Humidity: 37% rH; Temperature: 21.2 °C
Operator Name: Knopp / Maa

Operating Mode: n-mode | HT20 | MCS7| ch01

Power supply: 12 v DC

Comment: Channel no. low

Verdict: Passed

EUT Information

PMT number: 23-1-00355S04_C01
Power supply: 12 vDC
B0
1S FCGEHE.-209
R0+
e T |
Z 40
m
©
s 7T
o and
EI>J 3a *
h .
20T
10 } } t — t t t t t t — |
30M 50 60 g0 100M 200 300 400 500 g00 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path Preamp
(MHz) (dBuV/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
240.310000 16.50 46.00 29.50 120.000 135.0 | H 168.0 12.8 0.0 1.5
479.950000 24.18 46.00 21.82 120.000 146.0 | V 279.0 19.5 0.0 2.2
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Test Report 23-1-0035501T001a-C02-

10 Radiated field strength emissions above 1 GHz

4.01a_b-mode_chll 1G-15GHz

Common Information

Test Description:

Test Site Location:

Test Site:
Test Standard:
Operating Mode

Environmental Conditions:

SW-Version:
Operator:
Verdict:

EUT Information

PMT Sample Nr:

Radiated Field Strength Emission@3m distance

CETECOM GmbH Essen

Fully Anechoic Room (FAR2)

FCC 15.209
b-mode | 2Mbit| ch11

Humidity: 52% rH; Temperature: 19.0 °C

EMC32 V10.60.20
Lor
Passed

23-1-00355S04_C01

Power Supply: 12 v DC
Full Spectrum
1257 S 2 4B
120+
noy 2 4RNEAANA0 GH
1 2. LKE
1007 F% m
100+
90+
£ 1
>
é" 0T 20098 P
£ T i KR BEEER — BEP
g 7]
31 § !
0
1 i i G
R0+ ‘
1 *
404
a0+
2h } } t t t t t t |
1G 2G 3G 4G BG B 8 10G 165G
Frequency in Hz
Final_Result
Frequency RMS Limit Margin Meas. Height Pol Azimuth Elevation Corr.
(MHz2) (dBuV/m) (dBpv (dB) Time (cm) (deg) (deg) (dB/m)
/m) (ms)
4923.835833 47.78 54.00 6.22 100.0 150.0 | H 319.0 0.0 -0.5
4923.835833 --- 74.00 21.44 100.0 150.0 | H 319.0 0.0 -0.5
4923.873750 47.93 54.00 6.07 100.0 150.0 | H 317.0 0.0 -0.5
4923.873750 --- 74.00 21.04 100.0 150.0 | H 317.0 0.0 -0.5
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Test Report 23-1-0035501T001a-C02-

advanced Al

4.01b_b-mode_ch11l_15G-18GHz_AntH

Common Information

Test Description:
Test Site Location:

Radiated Field Strength Emission@3m distance
CETECOM GmbH Essen

Test Site: Fully Anechoic Room (FAR2)

Test Standard: FCC 15.209

Operating Mode: b-mode | 2Mbit| ch11

Environmental Conditions: Humidity: 52% rH; Temperature: 19.0 °C
SW-Version: EMC32 V10.60.20

Operator: Lor

Verdict: Passed

EUT Information
PMT Sample Nr:

23-1-00355S04_C01

Power Supply: 12 v DC
Full Spectrum
84T
a0+
75+ FooiE-208-PK
0+
e BbT
>
8 60+
s 1
é 1 15 8B2750000 GHZ
o 98 51.1.48 - dB v/ m
T \ 4
a0 16.065280000 GHz
T 43833 dBUV m
45+ v
40+
34+ : : : : : : : : : : |
15 15.5 16 16.5 17 17.5 18

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-

4.01c_b-mode_ch11l_15G-18GHz_AntV

Common Information

Test Description:
Test Site Location:
Test Site:

Test Standard:
Operating Mode:

Environmental Conditions:

SW-Version:
Operator:
Verdict:

EUT Information
PMT Sample Nr:
Power Supply:

Levelin dBpV/m

Radiated Field Strength Emission@3m distance
CETECOM GmbH Essen

Fully Anechoic Room (FAR2)

FCC 15.209

b-mode | 2Mbit| ch11

Humidity: 52% rH; Temperature: 19.0 °C
EMC32 V10.60.20

Lor

Passed

23-1-00355S04_C01
12 v DC

Full Spectrum

FCEE-208-PK

17.977250000 GH
53.200 dBpM/m

v

15.652500000 GHz
43.851 dBpYim

\Y

TR23-1-0035501T001a-C02-Al

16 16.5 17 175 18
Frequency in GHz

Al
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Test Report 23-1-0035501T001a-C02-

4.01d_b-mode_ch11l_EUT_laying

Common Information

Test Description:

Test Site Location:

Test Site:

Test Standard:

Operating Mode:
Environmental Conditions:
SW-Version:

Operator:

Verdict:

EUT Information
PMT Sample Nr:

Radiated Field Strength Emission@3m distance
CETECOM GmbH Essen

Fully Anechoic Room (FAR2)

FCC 15.209

b-mode | 2Mbit| ch11

Humidity: 53% rH; Temperature:20.3 °C
EMC32 V10.60.20

Lor

Passed

23-1-00355S04_C01

Power Supply: 12 v DC
Full Spectrum
BT | 1 FCCIE20f PF
70+
G5+
E GO
> 1
m
2 5t 22.632686888:GHz
3 B0RYE B0V m
g 1
3 V 23741277778 GHz
50T 47,047 dBLYm
. 4
45-
404
36 } } } } } } } } } t t t t t t |
18 19 20 21 2z 23 24 25 26 265

TR23-1-0035501T001a-C02-Al
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Test Report 23-1-0035501T001a-C02-

4.01e_b-mode_chl1l _EUT standing

Common Information

Test Description:
Test Site Location:
Test Site:

Test Standard:
Operating Mode:

Environmental Conditions:

SW-Version:
Operator:
Verdict:

EUT Information
PMT Sample Nr:
Power Supply:

Radiated Field Strength Emission@3m distance
CETECOM GmbH Essen

Fully Anechoic Room (FAR2)

FCC 15.209

b-mode | 2Mbit| ch11

Humidity: 53% rH; Temperature:20.3 °C
EMC32 V10.60.20

Lor

Passed

23-1-00355S04_C01
12 v DC

Full Spectrum

| | FCCIR 20 _FK

o
[m
!

T

[y}
[y
1
T

Levelin dBpV/m

[}
)
f
T

L
()
1

40

22556188889 GHz
60191 dBUVRm  23.739577776 GHe
47043 dB DY m

v
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Test Report 23-1-0035501T001a-C02-
cetecom est Repor a
advanced Al

4.02a_g-mode_ch06

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209

Antenna polarisation: horizontal/vertical

Operating Mode: g-mode | 6Mbit| ch06

Operator: KTe

Comment: Channel no. mid

Environmental Conditions: Humidity: 45% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
PMT Sample Nr: 23-1-00355504_C01
Power Supply: 12 vDC

Full Spectrum

1207
10t
1 320 000DE He
1004+ ;334d I
1 3960000 GHz
11

0T 173 dB

80+
Fedif. i

o
in
s

0T

Levelin dBuV/m

GO

B0

40

0T

=T

20 IS5kt 2. 4GH

1G 2G 3G 4G EG B 8 10G 18G
Frequency in Hz
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Test Report 23-1-0035501T001a-C02-

4.02b_g-mode_ch06_EUT _laying

Common Information

Test Description:

Test Site Location:

Test Site:

Test Standard:

Operating Mode:
Environmental Conditions:
SW-Version:

Operator:

Verdict:

EUT Information
PMT Sample Nr:
Power Supply:

Radiated Field Strength Emission@3m distance
CETECOM GmbH Essen

Fully Anechoic Room (FAR2)

FCC 15.209

g-mode | 6Mbit| ch06

Humidity: 52% rH; Temperature: 19.0 °C
EMC32 V10.60.20

Lor

Passed

23-1-00355S04_C01
12 v DC

Full Spectrum

| | FCCIR 20 _FK

o
[m
!

T

[y}
[y
1
T

Levelin dBpV/m

[}
)
f
T

L
()
1

401

22036177778 GHZ

50.359 dBpYv/m
23.791144444 GHz

\Y 47536 dBUN/m
v

35 t } } }
18 19 20
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Test Report 23-1-0035501T001a-C02-

4.02c_g-mode_ch06_EUT_standing

Common Information

Test Description:

Test Site Location:

Test Site:

Test Standard:

Operating Mode:
Environmental Conditions:
SW-Version:

Operator:

Verdict:

EUT Information
PMT Sample Nr:

Radiated Field Strength Emission@3m distance
CETECOM GmbH Essen

Fully Anechoic Room (FAR2)

FCC 15.209

g-mode | 6Mbit| ch06

Humidity: 52% rH; Temperature: 19.0 °C
EMC32 V10.60.20

Lor

Passed

23-1-00355S04_C01

Power Supply: 12 v DC
Full Spectrum
BT | 1 FCCIE20f PF
0T
65+
E GO+
E_ 1
S el 22.481388889 GHz
£ 51229 dBpvn
: 7 v
o 23.801344444 GHz
50T 46911 dBpViim
1 v
45-
40
351 } } f f f f f f f f f f t t !
18 19 20 21 22 23 24 25 26 26.5

TR23-1-0035501T001a-C02-Al

Frequency in GHz

Al
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4,

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operating Mode:
Operator:
Comment:
Environmental Conditions:
Verdict:

EUT Information
PMT Sample Nr:

Test Report 23-1-0035501T001a-C02-

03a_n-mode_ch01

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209

horizontal/vertical

n-mode | HT20 | MCS7| ch01

KTe

Channel no. low

Humidity: 45% rH; Temperature: 20 °C

Passed

23-1-00355S04_C01

Power Supply: 12V DC
Full Spectrum
1207
10T g2000 Ll}Hz
1 . 454 dBl%dm
100+
+ 096000p JGH
a0+ L809. dB UM Am
E a0t
z 1 1inn || L) IBFcops 2ooag pk
S ]
s 7 |
s T il !
3 B0t i
+ TS| WO S kb HECOLE 20
B0+
40+ 4
30T ¢
20 ISM.2.4GFle : : — |
1G 2G 3G 4G 5G 6 3 10G 15G
Frequency in Hz
Final_Result
Frequency MaxPea | Average Limit Margi | Meas. Time | Bandwidt | Heig Pol | Azimut | Elevatio
(MHz) k (dBuv/ (dBuv/ n (ms) h ht h n
3168.000000 - 29.72 150.00 120.2 100.0 | 1000.000 | 155.0 | H 270.0 90.0
3169.600000 40.33 -—- 150.00 109.6 100.0 | 1000.000 | 155.0 | V 103.0 90.0

TR23-1-0035501T001a-C02-Al

Al
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4.03b_n-mode_ch01_EUT_laying

Common Information

Test Description:

Test Site Location:

Test Site:

Test Standard:

Operating Mode:
Environmental Conditions:
SW-Version:

Operator:

Verdict:

EUT Information
PMT Sample Nr:

Test Report 23-1-0035501T001a-C02-

Radiated Field Strength Emission@3m distance
CETECOM GmbH Essen

Fully Anechoic Room (FAR2)

FCC 15.209

n-mode | HT20 | MCS7]| ch01

Humidity: 52% rH; Temperature: 19.0 °C
EMC32 V10.60.20

Lor

Passed

23-1-00355S04_C01

Power Supply: 12 v DC
Full Spectrum
BT | 1 FCCIE20f PF
70+
G5+
E GO
> 1
m
© ot 22.43378B8089 GHz
= B1:088 dBVY m
g 1
3 V 23777322222 GHz
50—+ 471 04 dB v m
1 v
45 -
40
354 } } } } } } } } } t t t t t |
18 19 20 21 2z 23 24 25 26 265

TR23-1-0035501T001a-C02-Al

Frequency in GHz

Al
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Test Report 23-1-0035501T001a-C02-

4.03c_n-mode_ch01_EUT_standing

Common Information

Test Description:

Test Site Location:

Test Site:

Test Standard:

Operating Mode:
Environmental Conditions:
SW-Version:

Operator:

Verdict:

EUT Information
PMT Sample Nr:

Radiated Field Strength Emission@3m distance
CETECOM GmbH Essen

Fully Anechoic Room (FAR2)

FCC 15.209

n-mode | HT20 | MCS7]| ch01

Humidity: 62% rH; Temperature: 19.0 °C
EMC32 V10.60.20

Lor

Passed

23-1-00355S04_C01

Power Supply: 12 v DC
Full Spectrum
BT | 1 FCCIE20f PF
701
BET
E GOT
% 1
2 et 23.801533333 GHz
£ Bt 1B-EB Y m
g 1
3 2376243333 GHz
50T 47 088 dBY
4 A\ 4
45 -
a0+
36 } } } t t t t t t t t t t t |
18 19 20 21 22 23 24 25 26 26.5

TR23-1-0035501T001a-C02-Al

Frequency in GHz

Al
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4.04d_n-mode_ch01_15G-18G_AntH

Common Information

Test Description: Radiated Field Strength Emission@3m distance
Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Room (FAR2)

Test Standard: FCC 15.209

Operating Mode: n-mode | HT20 | MCS7]| ch01

Environmental Conditions: Humidity: 52% rH; Temperature: 19.0 °C
SW-Version: EMC32 V10.60.20

Operator: Lor

Verdict: Passed

EUT Information
PMT Sample Nr: 23-1-00355S04_C01
Power Supply: 12 v DC

Full Spectrum

75+ FCEE-208-PK

15.873250000 GHz
51.921 dBuvim

T v

Levelin dBpV/m

45 15:633000000 GHz
i 43.953 dBpvim

34 } } } } } } } } } } } |
15 155 16 16.5 17 175 18
Frequency in GHz
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Test Report 23-1-0035501T001a-C02-

4.04e_n-mode_ch01_15G-18G_AntV

Common Information

Test Description:
Test Site Location:
Test Site:

Test Standard:
Operating Mode:

Environmental Conditions:

SW-Version:
Operator:
Verdict:

EUT Information

PMT Sample Nr:
Power Supply:

g4

a0
7hT
0T
65T
GO

b5 T

Levelin dBpV/m

h0-

451

401

3+

Radiated Field Strength Emission@3m distance
CETECOM GmbH Essen

Fully Anechoic Room (FAR2)

FCC 15.209

n-mode | HT20 | MCS7]| ch01

Humidity: 52% rH; Temperature: 19.0 °C
EMC32 V10.60.20

Lor

Passed

23-1-00355S04_C01

12 v DC

Full Spectrum

FER-208--FE

17.250000000 GHz
53425 dBpVm

\

16.147250000 GHz

43.980 dBIVYm
v

15

TR23-1-0035501T001a-C02-Al

16 16.5 17 17.5 18
Frequency in GHz

Al
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Test Report 23-1-0035501T001a-C02-

11 Radiated Band-Edge emissions

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:

EUT Setup:
Verdict:

EUT Information
PMT Sample Nr:

9.01a_b-mode_ch01

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209
horizontal/vertical

b-mode | 2Mbit| ch01
KTe / Maa

ch01

1

Passed

23-1-00355S04_C01

Power Supply: 12v DC
Full Spectrum
122,61 AT
ISMLZAGHE 5 412670000 GH:
i 103491 dBuNVYm
v
1004+
g v
E- -
S BO0EREE Y B 2,412660000 GHz
= 4. 400000000 GHA 95,636 dBUV/m
S 56,775 dBLV/m
- B0+ v
- 7
2,400000000 GHz
J{ 49,155 dBy/m
32,6+ } } } } I ' !

TR23-1-0035501T001a-C02-Al

2390 2400 2410

2420
Frequency in MHz
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Test Report 23-1-0035501T001a-C02-

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:
Operating Mode:
Operator:

Comment:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr:

9.01b_b-mode_chll

Al

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209
horizontal/vertical
b-mode | 2Mbit| ch11
KTe / Maa

Channel no. 11

1

Passed

23-1-00355S04_C01

Power Supply: 12v DC
Full Spectrum
10T
v2. 462900000 GHz
T V108,338 dBUVY m
100+
2.463000000 GHz
T 103,544 dBuNV m
90+
€ a0+
=4 1 FCC1p..209. FK
3 - 2,483500008 GHz
£ 59,800 dBUVY m
g 1
3
B0 Y
+ 2483600000 GHE
47,395 dBUMY
R0+ v
40+
30 : : : : : —I15M 2. 4GhHe | |
2440 2450 2460 2470 2480 2488.5

TR23-1-0035501T001a-C02-Al

Frequency in MHz
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Common Information
Test Description:
Test Site:

Test Standard:
Antenna polarisation:
Operating Mode:
Operator:

Comment:
Comment2:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr:

Test Report 23-1-0035501T001a-C02-

9.02a_g-mode_ch01

Al

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209

horizontal/vertical

g-mode | 6Mbit| ch01

KTe

Channel no. 1

Humidity : 45% rH; Temperature: 20 °C
1

Passed

23-1-00355S04_C01

Power Supply: 12 VvDC
Full Spectrum
N0 i 2 4GHE
I 2411570000 GHz
100+ 83.129 dBV/m
i A\
90+ !
1 2.411250000 GHz
B0 87.282 dBUM/m
e FCois.208.PK
ER L
Q 2.400010000iGHz
c T BRI ABIMIM
T ED+ 1
3 .
504 Y
2 399590000{GHz
40449193 dBUY/m
304
20 } } } } } } I |
23480 2400 2410 2420 2430

TR23-1-0035501T001a-C02-Al

Frequency in MHz
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CeteCOm Test Report 23-1-0035501T001a-C02-
advanced Al
9.02b_g-mode_ch11l
Common Information
Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209
Antenna polarisation: horizontal/vertical
Operating Mode: g-mode | 6Mbit| ch01
Operator: KTe
Comment: Channel no. 11
Comment2: Humidity: 45% rH; Temperature: 20 °C
EUT Setup: 1
Verdict: Passed
EUT Information
PMT Sample Nr: 23-1-00355504_C01
Power Supply: 12 vDC
Full Spectrum
1107
1 v
100+
2,460708000 GHz
T 106,058 dBUV/m
nT 2, 460700000 GHz
1 96,450 dBPY/m
g 807
=4 1 FCC1p..209..BK
o)
2 70t
£ 2,483500000 GHz
%’ T 53,581 dBUVAmM
= B0t y
1 2,48 3500000 GHZ
48,284 dBuv/m
RO L 4
40+
30 : : : : 15 g AGHE | |
2440 2450 24E0 2470 2480 2488.5
Frequency in MHz
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Test R t 23-1-0035501T001a-C02-
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9.03a_n-mode_ch01

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

Test Standard: FCC 15.247&15.209

Antenna polarisation: horizontal/vertical

Operating Mode: n-mode | HT20 | MCS7| ch01

Operator: KTe

Comment: Channel no. 1

Comment2: Humidity : 45% rH; Temperature: 20 °C

EUT Setup: 1

Verdict: Passed

EUT Information

PMT Sample Nr: 23-1-00355504_C01
Power Supply: 12 vDC
Full Spectum
N0 i 2 4GHE
100+ 2412150000 GHz
i 80,931 dBLV/m
a0+ \
4 v
B0+
e FCois.208.PK
ER L 2412220000 GHz
2 2,400000000 GHz 84 553 dBUV/m
c T 58500 dBIVim
© B0+ \'4
3 3
RO+ v
1 2 400030000 GHz
40T 48,413 B UM/ m
304
20 } } } } } } } } } |
23480 2400 2410 2420 2430 2442

Frequency in MHz
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CeteCO m Test Report 23-1-0035501T001a-C02-
advanced Al
9.03b_n-mode_chll
Common Information
Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209
Antenna polarisation: horizontal/vertical
Operating Mode: n-mode | HT20 | MCS7]| ch11
Operator: KTe
Comment: Channel no. 11
Comment2: Humidity: 45% rH; Temperature: 20 °C
EUT Setup: 1
Verdict: Passed
EUT Information
PMT Sample Nr: 23-1-00355504_C01
Power Supply: 12 vDC
Full Spectrum
1107
T v
100+
1 2,4617§0000 GHz
. 103,111 . dBuv/m
2,461100000 GHz
T 94119 dBuV/m
g 807
=4 1 FCC1p..209..BK
o)
2 70t
£ 2,483500005! GHz
T>.) 4 53,800 dBUY/m
]
= B0t y
1 2,483500006 GHz
50+ 48,100 dElLl}'fm
40+
30 : : : : : : oM g AaGHE | |
2440 2450 24E0 2470 2480 2488.5
Frequency in MHz
End Of Annex 1
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